
National Mission for Clean Ganga (NMCG) 

Ministry of Jal Shakti, 

River Development & Ganga Rejuvenation 

Government of India 

 

Development and Rehabilitation of Sewage 

Treatment Plants and Associated Infrastructure 

Under Hybrid Annuity Based PPP Mode at 

Prayagraj, Uttar Pradesh 

 

(LOA File Number: 50123/447/121, dated 10/11/2018) 

 

Monthly Progress Report 

of 

Project Engineer 

March 2022 

 
 

 

 

Executing Agency Funding Agency Project Engineer Concessionaire 

GPCU, Uttar Pradesh Jal 

Nigam, Prayagraj, Uttar 

Pradesh 

211008 

 

National Mission for Clean 

Ganga, Ministry of Water 

Resources, New Delhi 

110002 

AECOM India Pvt. Ltd., 

19/F, Bldg. 5-C, DLF Cyber 
[...]
• Concessionaire is also suggested; entire construction site should be 

properly barricaded. 

• It is informed to concessionaire increase manpower and speed up work 

progress.  
 

 
 

 

                       I&D:  Basna Nalla:     Excavation work completed and PCC work under Progress 

                       Shantipuram Nalla: Excavation work completed and PCC work under Progress    

 

H. Applicable Permits: 

• As per schedule-7 of Concessionaire Agreement concessionaire is 

suggested to expedite the approval of Applicable permits (Railway, PWD, 

Irrigation & NH (if any) to avoid any hindrance or Delay in future. 

• It is Suggested that follow the flood protection for effluent pipeline as per 

CRS. Wherever pipe cover less than 1-meter concessionaire must be 

incase the pipe. 

 

I. Other miscellaneous activities- 

• It is suggested to Concessionaire, remove all Dismantling material & install 

the Project Display board. 

 
 

 

 

 

 

 

 
 

 

 
 

 

 

 

 

 

 

 

 
 

 

 

 

 

 

 

 

 

 

 

 
 

 

 

 

 

 

 

 

 
 

 

 

 

 

 

 

 

 

 

 

 
 

 

 

 

 

 

 

 

 
 

 

 

 

 

 

 

 

 

 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 

 

 

 

 

 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 

 



 

Page 20 of 20  

3.2 Recommendation’s 
 

 

• Concessionaire is suggested to expedite the work with additional resources 

& manpower as Execution of all structure is lagging far behind construction 

plan. 

• Concessionaire is suggested to execute the construction work with proper 

planning & prior information (or RFI) should be given for all the activities. 

• Concessionaire is suggested to Start the construction activity at different 

component (Process building, Tube settle & MPS) simultaneously to avoid 

any further delay as per construction Plan. 

• It is suggested to provide enough manpower (at least 100 labors) & 

resources to expedite the work. 

• During site inspection it is observed that, concessionaire has not provided 

safety barricades as per standard norms, it is suggested that construction 

site should be properly barricaded with Pipe & Pipe along with GI Sheet to 

avoid any incident or unauthored access at site.  

• It was observed that steel reinforcement was directly placed on ground 

surface. steel reinforcement should not be stacked direct on ground, that 

can be stacked on wooden batten, Steel reinforcement shall ordinarily be 

stored in such a way as to avoid distortion and to prevent deterioration and 

corrosion. 

• It is suggested to maintain all the Safety & Quality measures at site & carry 

out works with good engineering practice. 

• Concessionaire should also strictly follow schedule 10 PART-B of 

concession agreement & relevant IS Standard for all civil execution works. 

• Concessionaire is suggested to improve the workmanship quality to 

achieve the desired outcome. 

• Approved Designs/Drawings/document should be kept at site during 

construction work. 

 

 

 



Page 0 of 15 
 

 

 

 

 

 

 

ANNEXURE-II 

 

KPI REPORTS OF PACKAGE -II, PROJECT 

ENGINEER INSPECTION REPORT AND 

RECOMMENDATION 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

Page 1 of 15  

Table of Contents 
 

1. NAINI-I STP AND ASSOCIATE INFRASTRUCTURE .............................................................................. 2 

1.1 KPI Report .................................................................................................................................................... 2 

1.2 Inspection Report ...................................................................................................................................... 4 

1.3 Recommendations .................................................................................................................................... 9 

2.1 RAJAPUR STP AND ASSOCIATE INFRASTRUCTURE ................................................................. 10 

2.1   KPI Report ........................................................................................................................................................ 10 

2.2 Inspection Report ........................................................................................................................................... 12 

2.3 Recommendation’s ........................................................................................................................................ 15 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Page 2 of 15 
 

1. NAINI-I STP AND ASSOCIATE INFRASTRUCTURE  

1.1 KPI Report  
 

 

Source:  Online analyzer,  

*  BOD in Mg/L, COD in Mg/L and TSS in Mg/L 

Note: In the blank areas, data was not transfer due to some issue in router  



 

Page 3 of 15  

 
Source:  Logbook of Laboratory at Sewage Treatment Plant 

 



Page 4 of 15 
 

1.2  Inspection Report  

Month of Site Inspection March 2022 

Site Inspectors 1. Mr. Santosh Kumar, PM-I, UPJN 

2. Mr. Arvind Yadav, AE, UPJN 

3. Mr. Gaurav Gupta, AECOM. 

4. Mr. Sudhir Tomar, AECOM. 

5. Mr. Rahul Azaad, PWPL. 

6. Mr. Rahul Chaudhary, PWPL. 

Place(s) of Inspection • 80 MLD STP at Naini-i, Prayagraj 

• 80 MLD MPS at Gaughat, Prayagraj 

• 35 MLD SPS at Chacharnalla, Prayagraj 
 

    Visit was done on 04th Mar 2022, 08th March 2022, 14th March 2022, 22nd March 2022 and  

     following observations were made: 
 

•  Status of Availability: 
 

S. No. Facility Name 
Actual Flow Pumped /Received at 

Facility (MLD) 

1 Naini-I STP 99.02 to 136.42 

2 Gaughat MPS 100.98 to 133.71 

3 Chacharnalla SPS 30.13 to 50.62 

Note:1) Source for above data is Site record for flow of STP/MPS/SPS. 
 

• Status of KPIs: 

 

S. No. Parameter Name Design Value Parameter Value 

1 BOD – Effluent < 30 mg/l 18 to 24 mg/l 

2 TSS – Effluent < 50 mg/l 30 to 36 mg/l 

3 pH – Effluent 6.5 – 9.0 7.03 to 7.48 

4 Fecal coliform – Effluent <= 1000 MPN/100 ml 200 to 700 MPN/100 ml 

5 Consistency – Sludge > 20 % 22.80 to 26.00 % 

6 
Fecal Coliform – Sludge 

  
<20,00,000 MPN/gTS 

1100000 to 1700000 

MPN/gTS 

Note: 1) Source for above data is Site record for Laboratory of STP. 

 

• Status of Energy Consumption: 

 

S. No. Facility Name 
Actual Energy Consumption 

(KWH/MLD) 

1 Salori STP 25.65 to 55.58 

2 Salori MPS 73.40 to 84.25 

Note:1) Source for above data is site record for Power Consumption of STP. 

 



 

Page 5 of 15  

 

• Status of various units & records at site: 

 

1. Online Analyzer at Inlet is not giving correct values of parameters. Concessionaire to 

please check & rectify the problem. 

2. Communication of data from PLC system of SPS/MPS to SCADA system of STP is started 
but signals are breaking hence data is not received continuously, hence SCADA reports 
related to associated infrastructure cannot be generated. This is a long-term pending 
issue and hence Concessionaire is required to rectify the problem at the earliest. 

3. In Naini-I STP, main MCC panel doesn’t have provision for taking power from secondary 

sources like DG, Solar power generation system and Biogas power generation system 

simultaneously. It is observed that Biogas engine is operated in daytime due to which 

power generated from solar system is wasted during daytime. Therefore, it is suggested 

to operate Biogas engine in nighttime so that solar power generation system can be 

operated at full efficiency and full power generated from the same can be used to run 

equipment. This will increase the power generation from renewable resources and 

decrease the power requirement from grid which will ultimately lower the electricity bill 

of the facility. 

4. Currently, Biogas engine is operated for 9 hours only during the day but as per clause no. 

1.1. of Part-G in Schedule-10, the facilities shall run 24 hours every day. Hence, 

Concessionaire is requested to do the needful. 

5. All three mechanical screens of 60 MLD part are working. Differential level sensors are not 

synchronized with mechanical screens hence screens cannot run in auto mode. 

6. All two mechanical screens of 60 MLD part are working. Differential level sensors are not 

synchronized with mechanical screens hence screens cannot run in auto mode. 
7. For 60 MLD, all grit removal units are working. Grit removal from grit separator of unit no. 

2 is not efficient, Concessionaire to please rectify the problem.  
8. For 20 MLD, all grit removal units are working. 
9. All Primary Settling Tanks are working. Scum removal system is not working efficiently as 

large amount of scum can be seen floating on the surface. Scum is fully filled in the box & 

it is not going properly to collection chamber. Rectification of problem is required. 

10. In all PSTs, it is observed that lumps of sludge are coming to the top in some parts due to 

which outlet quality of PSTs is deteriorating. This can be rectified by ensuring proper 

withdrawal of sludge. Concessionaire to please ensure the same. 

11. Telescopic valves of Primary Settling Tanks are not working.  

12. Installation of actuators is pending for drain valves of Primary Settling Tanks. 

13. All nine surface aerators are working.  It is recommended to install DO analyzer in this tank also for 

better monitoring. 

14. Aeration tank of 20 MLD is in operation. Commissioning of DO analyzer is not completed yet.  

15. Interlink of DO analyzer with Aeration blowers is not done yet for running blower in auto 

mode as per DO levels in Aeration Tank. 

16. All Aeration blowers are working. 

17. All Final Settling Tanks are working. 

18. It is suggested to install torque switches in all clarifiers for having better protection 

against excessive load on scrapper. 

19. Installation of actuators is pending for drain valves of Final Settling Tanks. 

20. Cleaning of Chlorine Contact Tank is required as due to flood, mud and silt is deposited in 

the tank which is in-turn deteriorating the quality of effluent. Concessionaire to please 



 

Page 6 of 15  

rectify the problem at the earliest. 

21. In RSPH unit of 60 MLD, 2 out of 4 pumps are working, two pumps are under maintenance. 

Hence, no pump is in stand-by. Concessionaire to please rectify the problem at the 

earliest. 

22. In RSPH unit of 20 MLD, 1 out of 2 pumps are working, one pump is under maintenance. 

Hence, no pump is in stand-by. Concessionaire to please rectify the problem at the 

earliest. 

23. One chlorinator was working but one is in maintenance and one booster pump is working 

but one was in maintenance hence no chlorinator/pump is in stand-by. 

24. Commissioning of Leak absorption system is completed. Checklist for the same must be 

prepared and recorded properly every month. 
25. Process analyzers at outlet is working. Installation of new analyzer is completed but 

verification of calibration in presence of UPJN/Project Engineer is pending. 
Concessionaire to please check & do the needful. 

26. Chlorine analyzer at outlet is not working. 
27. Outlet flowmeter is not working. This is a long-term pending issue hence Concessionaire 

to please rectify the problem at the earliest. Also, RCC chamber for the flowmeter is not 
constructed. 

28. Both thickeners are in working condition. Installation of actuators for drain valves is 

pending. Installation of flowmeter in one out of two lines from blending tank to thickener 

is pending.  

29. Effluent quality must be improved. 

30. All thickened sludge transfer pumps are working. It is suggested to install exhaust blowers 

in thickened sludge pump house for releasing the gases generated inside the room for 

safety purposes. 

31. In TEPH, all pumps are OK for operation for Dandi and Naini Area.  

32. As already conveyed, it is required to do modifications in TEPH panel room for fulfilling the 

electrical norms due to installation of new double front panel in old room. Concessionaire 

to please do the needful.  

33. Both DGs are in operation. Installation work of chimney for DGs as per CPCB norms is 

pending. 

34. Sludge dewatering unit is in operation. Installation of various instruments is pending. 

35. Currently, only one sludge drying bed is empty and one is running. Though the cleaning 

work is in progress, Concessionaire is requested to keep at least 10 sludge drying beds 

empty for ensuring proper withdrawal of sludge from the system in all conditions. 

36. All filtrate pumps are working.  

37. In SCADA system, flow variation can be seen in recorded values of daily and monthly flow 

as per site records. This problem must be rectified. 

38. Both dewatering feed pumps are working. 

39. All Digesters are working.  

40. Heat exchangers, sludge recirculation pumps for all digesters are working. Construction 

of shed is in progress. 

41. In compressor room, all six compressors are working. 

42. Gas engine is working. 

43. Both Gas holders are working. 

44. Gas flare is working. 

45. H2S scrubber unit is working. Analyzers fitted at inlet & outlet unit are working. 

46. Installation of service water pumps is pending. 

47. Rehabilitation works for storm water pump house are pending. 



 

Page 7 of 15  

48. As already decided, repairing/construction of retaining wall must be completed at the 

earliest for neutralizing the effect of floods. 

49. Rehabilitation works for tube well are pending.  

50. As already discussed, printed logbooks must be present at site for daily records. 

Concessionaire to please do the needful at the earliest. 

51. Landscaping work of the plant is in progress. 
52. Housekeeping of the plant must be improved. 
53. Construction/repairing of roads is in progress, Concessionaire to please complete the 

work at the earliest. 

54. Testing of all parameters given in Table – 2 in Clause no. 1.3.1 in Part-G of Concession 

Agreement is to be done on daily basis but it is not implemented till date. Concessionaire 

to please check & do the needful. 

55. As per Clause no. 1.6 & 1.7.1 of Concession Agreement, Computer Maintenance 

Management System (CMMS) must be implemented at all Sites. This is not started yet, 

Concessionaire to please do the needful. 

56. Installation of Public Address System is done but its commissioning is not completed yet. 

57. As already discussed, painting of all units from inside and outside is not started yet. 

Concessionaire to please do the needful. Proper consent for the color coding must be 

taken from the UPJN. 

58. Some CCTV cameras are out of operation, please rectify. 

59. As already discussed, all the waste material obtained during Rehabilitation Works must 

be removed from the site as per point (h) in clause 8.8 of Concession Agreement. 

60. It was found that ground water is being used as service water but as per CPCB norms 

effluent must be used as service water in complete plant. Concessionaire is requested 

to make arrangements for the same. 

61. For Gaughat MPS, following observations were made during visit: 

 

a) Flowmeter in not working in new outlet line of MPS. Currently, reading of same line 

from Naini-I STP is written in MPS’s logbook. This is a long-term pending issue hence 

must be resolved at the earliest.  

b) Replacement of NRV in header line of HNC pumps in Gaughat MPS is required for 

reducing the effect of water hammering on the pumps. Concessionaire to please do 

the needful.  

c) All HNC pumps are working. One HNC pump is having abnormal noise, maintenance 

of the same must be completed at the earliest. 

d) Two out of three submersible pumps are working. One pump is under maintenance.  

e) Both mechanical screens of HNC pumps are working. Currently sensor of one screen 

which provides overload protection is broken, it must be replaced at the earliest as 

excessive wear and tear can be caused in screen due to overload. Commissioning of 

differential level sensors is pending. 
[...]
d) Calibration of flow meter is pending, Concessionaire to please do the needful and 

submit calibration reports. 

33. At Mumfodganj MPS following observations were made: 

 

a) Mechanical coarse screens at MPS are not working properly as screens are not lifting 

waste material properly. Concessionaire to please rectify the problem. Differential 

level sensors are not synchronized with mechanical screens hence screens cannot 

run in auto mode. 

b) At Mumfodganj MPS, all 6 pumps are OK for operation. Pressure transmitter is not 

installed in common header line of pumps yet. Also, pumps must be kept in auto mode 

so that pump can start & stop on the basis of level in the sump. 

c) Dismantling joint must be provided along with flowmeter for ease in maintenance. 

d) NRV must be provided in common header to reduce the effect of water hammering. 

e) Site house Keeping & landscaping must be improved. Concessionaire is suggested 

to keep the Old material Properly. 



 

Page 15 of 15  

f) Painting for all units in the MPS is not started yet. Concessionaire to please do the 
needful. 
 

34. Since COD is announced for all Package – II facilities hence Concessionaire is required to 

implement following documents as per Clause no. 9 & Part-G in Schedule – 10 of 

Concession Agreement at the earliest: 

 

m) Graphs based on data obtained from online monitoring system in accordance with 

clause no. 3.1 of schedule-6 in Concession Agreement. 

n) Testing of TN, NH4-N, TP for composite samples each day as per Part-G in Schedule-

10 of CA. 

o) Site Diary as per Clause no. 1.7.2 of Part-G in Schedule – 10 of Concession Agreement. 

p) Records as per point no. (a)(iii) of Clause no. 9.8 of the Concession Agreement. 

q) Quarterly report as per Part-G in Schedule-10 of CA. 

r) Monthly Environmental Monitoring Report as per Part-G in Schedule-10 of CA. 

s) Procedure for recording & disposal of complaints. 

t) Safety & Health Records. Incident reports must also be submitted along with action 

plan. 

u) Breakdown & failure reports must be submitted within 12 hours of such 

breakdown/failure. 

v) Periodic reports from all facilities must be uploaded on Central Pollution Control 

Board’s Website. 

w) Calibration reports for all instruments & meters installed at site. 

x) Scheduled Maintenance Program specifying the impact of Scheduled Maintenance 

Periods on the Availability of each facility. 

2.3 Recommendation’s 
 

• Concessionaire must ensure satisfactory working of Online monitoring system & transmit 

the data as per requirement.  

• All the maintenance jobs required for the observations made above must be done as soon 

as possible to increase the efficiency of plant. 

• Permits must be used for all kind of maintenance jobs whether it is Preventive or Corrective. 

Concessionaire to please ensure the same. 

• All the records must be provided as per the observations made above. 

• All logbooks must be filled timely and accurately. 

• Regular testing of samples must be done from outlet of UASBs, Aeration tanks for checking 

the efficiency of individual units. 

• Concessionaire to please ensure that all the testing must be done as per clause no. 1.7.9 of 

Part-G in Concession Agreement.   

• It is also instructed to fulfill all safety requirements while doing all kinds of work and proper 

PPEs must be used. 

• All the old material removed from the dismantling works in various units must be stacked 

properly at the identified part of the site and proper record must be maintained. 

• It is recommended to follow proper safety measures during O&M, and it must be ensured 

that workers must wear proper PPEs while doing work at Site. 

• More awareness trainings for workers must be given for encouraging them to use PPEs  

 



Page 0 of 23 
 

 

 

 

 

 

 

ANNEXURE-III 

 

KPI REPORTS OF PACKAGE -III, PROJECT ENGINEER 

INSPECTION REPORT AND RECOMMENDATION 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

Page 1 of 23  

Table of Contents 

 

1. NUMAYADAHI STP AND ASSOCIATE INFRASTRUCTURE ........................................................... 2 

1.1 KPI Report ........................................................................................................................................ 2 

1.2 Inspection Report ........................................................................................................................... 3 

1.3 Recommendation’s ........................................................................................................................ 7 

2. SALORI STP AND ASSOCIATE INFRASTRUCTURE ....................................................................... 8 

2.1   KPI Report ............................................................................................................................................. 8 

2.2 Inspection Report ............................................................................................................................... 10 

2.3 Recommendation’s ............................................................................................................................. 13 

3. KODRA STP AND ASSOCIATE INFRASTRUCTURE ..................................................................... 14 

3.1 KPI Report ...................................................................................................................................... 14 

3.2 Inspection Report ......................................................................................................................... 15 

3.3 Recommendation’s ...................................................................................................................... 18 

4. PONGHAT STP AND ASSOCIATE INFRASTRUCTURE ................................................................ 19 

4.1 KPI Report ...................................................................................................................................... 19 

4.2 Inspection Report ......................................................................................................................... 20 

4.3 Recommendation’s ...................................................................................................................... 23 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Page 2 of 23 
 

1. NUMAYADAHI STP AND ASSOCIATE INFRASTRUCTURE  

1.1 KPI Report  

 

Source:  Logbook of Laboratory at Sewage Treatment Plant 



Page 3 of 23 
 

1.2  Inspection Report  

Month of Site Inspection March 2022 

Site Inspectors 1. Mr. Santosh Kumar, PM-I, UPJN. 

2. Mr. Tauseef Ahmed, AE, UPJN. 

3. Mr. Satwant, JE, UPJN. 

4. Mr. Gaurav Gupta, AECOM. 

5. Mr. Sudhir Tomar, AECOM. 

6. Mr. Vijay Dwivedi, PWPL. 

Place(s) of Inspection • 50 MLD STP at Numayadahi, Prayagraj 

• 50 MLD MPS at Ghagharnalla, Prayagraj 

• 15 MLD SPS at Sasur Kadheri, Prayagraj 

• 16.5 MLD SPS at Lukarganj, Prayagraj 
 

       Visit was done on 2nd March 2022 and 11th March 2022 and following observations were   

         made: 
 

•  Status of Availability: 

 

S. No. Facility Name Actual Flow Pumped /Received at 

Facility (MLD) 

1 Numayadahi STP 54.31 to 72.02 

2 Ghagharnalla MPS 56.28 to 74.19 

3 Sasur Kadheri SPS 27.49 to 38.01 

4 Lukerganj SPS 3.90 to 5.90 

Note: 1) Source for above data is Site record for flow of STP/MPS/SPS. 
 

• Status of KPIs: 

 

S. No. Parameter Name Design Value Parameter Value 

1 BOD – Effluent < 20 mg/l 12 to 18 mg/l 

2 TSS – Effluent < 30 mg/l 22 to 28 mg/l 

3 pH – Effluent 6.5 – 9.0 7.32 to 7.89 

4 Fecal coliform – Effluent <= 1000 MPN/100 ml 400 to 900 MPN/100 ml 

5 Consistency – Sludge > 20 % 21.52 to 25.30 % 

6 
Fecal Coliform – Sludge 

  

< 20,00,000 

MPN/gTS 

1200000 to 1700000 

MPN/gTS 

Note: 1) Source for above data is Site record for Laboratory of STP. 
 

• Status of Energy Consumption: 

 

S. No. Facility Name Actual Energy Consumption 

(KWH/MLD) 

1 Numayadahi STP 49.35 to 70.15 

2 Numayadahi Associated Infrastructure 94.21 to 102.97 

Note: 1) Source for above data is Site record for Power Consumption of STP. 

  



 

Page 4 of 23  

 

• Status of various units & records at site: 

 

1. It is observed that power cut at Numayadahi STP is very frequent and normally 2-3 times 
power cut takes place every day. This is having adverse effect on the operation of 
facilities and can lower down the efficiency of facility. Also, frequent power cuts can 
cause excessive wear & tear of equipment. Hence, UPJN is requested to please look into 
the matter and do the needful.  

2. Online Analyzer at Inlet is not giving correct values of parameters which can be due to 

incorrect sample reaching the analyzer or due to some problem in analyzer. At the time of 

current visit, sample pump was not found running, Concessionaire to please check & 

rectify the problem. 

3. Data transmission from online analyzers to servers of SPCB/CPCB is not started till date. 
Concessionaire to please do the needful. 

4. Communication of data from PLC system of SPS/MPS to SCADA system of STP is started 
but signals are breaking hence data is not received continuously, hence SCADA reports 
related to associated infrastructure cannot be generated. This is a long-term pending 
issue and hence Concessionaire is required to rectify the problem at the earliest. 

5. Both grit removal units were in operation. 
6. Both Mechanical Screens are working. Differential level sensors are not synchronized with 

mechanical screens hence screens cannot run in auto mode. 

7. All Biotowers were in operation.  

8. Though overhauling of mechanical screens is completed in rehabilitation period but still 

considerable amount of plastic waste is reaching the biotowers hence the gap must be 

checked around mechanical screens or otherwise this plastic waste can choke up the 

media which will ultimately lower the efficiency of Biotowers. 

9. All Aeration tanks are in operation.  It is found that in all Aeration tanks, air is coming vigorously from 

2-3 points due to which air distribution is not proper in the tank which could affect the quality of 

treatment in aeration tanks. Concessionaire is requested to rectify the problem at the earliest. 

10. All Aeration blowers are in working condition & two blowers were found running. 

Ammeters of blower no. 3 & 4 are not working, please rectify the problem. 

11. DO analyzer at the outlet of Aeration tank no. 3 is not working properly, please check & 
rectify the problem. 

12. Pressure transmitted & temperature transmitted on header line of Aeration blowers is not 

installed yet. 

13. All Centrifuges are working along with Sludge Feed pumps and Poly dosing pumps. Sludge 

generation is 4 – 6 trolleys per day. 

14. All Sludge Recirculation Pumps are in working condition. 

15. Both Secondary clarifiers were found in operation. In Secondary clarifier no. 2, it is found 

that dead sludge can be seen coming to the top of water surface in some parts. Though 

the maintenance work is completed and floatation of sludge is rectified in major parts of 

this clarifier but it is suggested to rectify this minor problem also. 

16. Both booster pumps & both chlorinators are in working condition & chlorine dosing was 

found to be running around 6 kg/hr.  

17. Residual chlorine was checked & found to be around 0.2 – 0.3 mg/l.  

18. Rehabilitation of Leak absorption system is completed. Testing of system for working in 

auto mode  was checked and it was found that air blower & caustic pump start running at 

3 ppm but it must be set around 1 ppm for providing better safety measures. 



 

Page 5 of 23  

Concessionaire is requested to do the needful. 

19. Filling of caustic solution was completed in neutralization tank and it was instructed to 
check the concentration of caustic solution and maintain it around 20%.  

20. Online Analyzer at Outlet was not giving correct values of parameters which can be due 
to incorrect sample reaching the analyzer or due to some problem in analyzer. This 
problem is pending from long time now. Concessionaire to please rectify the problem at 
the earliest. 

21. Chlorine analyzer for the effluent is not giving correct values. 
22. It was found that sludge is being dumped within the STP. Concessionaire to please look 

into the matter and dump sludge only in the land which is being allotted by UPJN for 
sludge disposal. 

23. Minor Seepages from Biotowers & some other units can be seen, and this must be 

rectified. 

24. As already discussed, printed logbooks must be present at site for daily records. Use of 

printed logbooks is started but it is still not implemented for all records yet. 

Concessionaire to please do the needful at the earliest. 

25. Testing of all parameters given in Table – 2 in Clause no. 1.3.1 in Part-G of Concession 

Agreement is to be done on daily basis but it is not implemented till date. Concessionaire 

to please check & do the needful. 

26. As per Clause no. 1.6 & 1.7.1 of Concession Agreement, Computer Maintenance 

Management System (CMMS) must be implemented at all Sites. This is not started yet, 

Concessionaire to please do the needful. 

27. Installation of Public Address System is done but its commissioning is not completed yet. 

28. Painting of units in the STP is started. It is suggested to start the painting work for all units 
from inside also. 

29. Some CCTV cameras are out of operation, please rectify the problem. 
30. Recording of flow from flowmeters at inlet & outlet is not accurate in SCADA system, 

Concessionaire to please check & rectify the problem. 

31. For Ghagharnalla MPS, following issues are required to be resolved: 

 

a) It is observed that overflow occurs sometimes during peak time due to deposition of 

sludge in the path of nalla towards tapping point even after running MPS at full 

capacity. Hence, UPJN is requested to please look into the matter and do the needful. 

b) Repairing of wall of pump house towards sump is required so that no sewage can go 

inside the pump house in any situation.  

c) Currently, all HNC pumps (5 new + 1 old) are in working condition. It is suggested to 

complete repairing of old pumps also so that they can be used during emergency 

situation. 

d) NRVs for two pumps are leaking due to which flow is going back in the pumps that are 

not operating and hence the condition may arise in which pumps will not give full flow 

if the discharge will also start leaking. This is a long-term pending issue and hence 

Concessionaire is required to rectify the problem at the earliest. 

e) There is minor leakage of sewage from the retaining wall at the tapping point of MPS, 

this must be rectified. Also, strengthening of the wall must be done so that it does not 

broke during rains and floods. 

f) Both Mechanical screens are working. 



 

Page 6 of 23  

g) Both DG sets are working. 

h) During the shutdown taken in the month of May-21, NRV was taken out from the main 

header line for maintenance purpose but it is not reinstalled till date. Concessionaire 

to please do the needful so that effect of back hammering on the pumps can be 

reduced. 

i) Painting for all units in the MPS is not started yet. Concessionaire to please do the 
needful. 

 

32. For Sasur Kadheri SPS, following issues are required to be resolved: 

 

a) Raw sewage is leaking from the sides of retaining wall at the tapping point of SPS, this 

must be rectified. 

b) Currently all submersible pumps in the SPS are OK for operations. 

c) Both Mechanical screens are working. 

d) Both DG sets are OK for operation. 

e) It is observed that power cut at SPS is very frequent. This can have adverse effect on 

the operation of facilities and can lower down the efficiency of facility. Also, frequent 

power cuts can cause excessive wear & tear of equipment. Hence, UPJN is requested 

to please look into the matter and do the needful. 

f) Painting for all units in SPS is not started yet. Concessionaire to please do the needful. 
[...]
• Testing of samples must be done from outlet of FABs for checking the efficiency of FABs. 

• Concessionaire to please ensure that all the testing must be done as per the clause no. 1.7.9 

of Part-G in Concession Agreement.   

• It is also instructed to fulfill all safety requirements while doing all kinds of work and proper 

PPEs must be used. 

• All the old material removed from the dismantling works in various units must be stacked 

properly at the identified part of the site and proper record must be maintained. 

• It is recommended to follow proper safety measures during O&M, and it must be ensured 

that workers must wear proper PPEs while doing work at Site. 

• More awareness trainings for workers must be given for encouraging them to use PPEs. 

 

 

 

 

 

 

 



Page 15 of 23 
 

3.2  Inspection Report  

Month of Site Inspection March 2022  

Site Inspectors 1. Mr. Santosh Kumar PM-I, UPJN. 

2. Mr. Tauseef Ahmed, AE UPJN. 

3. Mr. Narendra, JE UPJN. 

4. Mr. Gaurav Gupta, AECOM. 

5. Mr. Sudhir Tomar, AECOM. 

6. Mr. Jagdish, PWPL. 

7. Mr. Rajan, PWPL. 

Place(s) of Inspection • 25 MLD STP at Kodra, Prayagraj 

• 25 MLD MPS at Kodra, Prayagraj 

    Visit of Kodra STP & MPS was done on 3th March,10th March & 15th March and following     

     observations were made: 
 

• Status of Availability: 

 

S. No. Facility Name Actual Flow Pumped /Received at 

Facility (MLD) 

1 Kodra STP 25.57 to 30.87 

2 Kodra MPS 25.57 to 30.87 

Note: 1) Source for above data is Register for flow record of STP & MPS. 
   

• Status of KPIs: 

 

S. No. Parameter Name Design Value Parameter Value 

1 BOD – Effluent < 30 mg/l 11 to 16 mg/l 

2 TSS – Effluent < 50 mg/l 19 to 25 mg/l 

3 pH – Effluent 6.5 – 9.0 7.56 to 7.85 

4 Fecal coliform – Effluent <= 1000 MPN/100 ml 400 to 700 MPN/100 ml 

5 Consistency – Sludge > 20 % 21.44 to 23.45% 

6 
Fecal Coliform – Sludge 

  

< 20,00,000 

MPN/gTS 

1200000 to 1700000 

MPN/gTS 

Note: 1) Source for above data is Register for Laboratory of STP. 

   

• Status of Energy Consumption: 

 

S. No. Facility Name Actual Energy Consumption 

(KWH/MLD) 

1 Kodra STP 78.72 to 103.25 

2 Kodra MPS 95.41 to 103.67 

Note: 1) Source for above data is Register for Power Consumption Record of STP. 

   

 

 

 

 

 

 



 

Page 16 of 23  

 

• Status of various units & records at site: 

 

1. Flowmeter at inlet was working and it was showing flow of 1469.40 m3/hr i.e., 35.26 MLD 

at 11.35 AM.  

2. Data transmission to servers of SPCB/CPCB is not started till date. Concessionaire to 
please do the needful. 

3. Online Analyzer at Inlet is not working satisfactorily.  

4. Both grit removal unit are working.   

5. Both Mechanical Fine Screens at PTU are working. 

6. All Biotowers are working. Small amount of plastic waste is reaching the biotowers. 

7. All Aeration tanks are working.  

8. Vigorous air is coming from marked point in Aeration Tank no. 1. This must be checked & 

rectified. Same is the case for Aeration Tank no .2 also. Concessionaire is requested to 

rectify the problem as soon as possible. 

9. Both Dissolved oxygen Analyzer are not working at aeration tank. 

10. All Aeration blowers are working. Connection of Pressure switches is pending. 

11. All Centrifuge are in working condition. 

12. Drainage system must be provided near the sludge collection area of dewatering system 

for avoiding sludge accumulation. 

13. All Sludge Recirculation Pumps are working. 

14. Both Centrifuge Feed Pumps are working.  

15. Both Secondary Clarifiers are working. Secondary Clarifier launder cleaning is required.  

16. Both Chlorine Dosing Systems are working. Chlorine dosing was around 4-5 kg/hr and 

residual chlorine in effluent was 0.2 to 0.3 mg/l. 

17. It is continuously observed that dewatered sludge is being dumped inside the plant. 

Concessionaire is required to dump the dewatered sludge in the place given by UPJN. 

18. Rehabilitation of Leak absorption system is completed. Testing of system for working in 

auto mode is not done yet. This must be done at the earliest for avoiding any kind of mis-

happening at the time of chlorine leakage. 

19. Online Analyzer at Outlet is not working satisfactorily. 

20. Flowmeter at outlet was working and it was showing flow of 1410.13 m3/hr i.e. 33.84 MLD 

at 12.10 PM.  

21. In SCADA, operations of some equipment is not possible. Work is in progress. 

22. Both Mechanical coarse Screens at MPS are working. 

23. At Kodra MPS, all 6 pumps are OK for operation. Pressure transmitter is not installed in 

common header line of pumps yet. Also, pumps must be kept in auto mode so that pump 

can start & stop on the basis of level in the sump. 

24. Site house Keeping & landscaping are required. Concessionaire is suggested to keep the 

Old material Properly. 

25. As already discussed, printed logbooks must be present at site for daily records. Use 

of printed logbooks is started but it is still not implemented for all records yet. 

Concessionaire to please do the needful at the earliest. 
26. Testing of all parameters given in Table – 2 in Clause no. 1.3.1 in Part-G of Concession 

Agreement is to be done on daily basis but it is not done till date. Concessionaire to 
please check & do the needful. 

27. As already discussed, all the waste material obtained during Rehabilitation Works must 

be removed from the site as per point (h) in clause 8.8 of Concession Agreement. 



 

Page 17 of 23  

28. As per Clause no. 1.6 & 1.7.1 of Concession Agreement, Computer Maintenance 

Management System (CMMS) must be implemented at all Sites. This is not started yet, 

Concessionaire to please do the needful. 

29. Installation of Public Address System is done but its commissioning is not completed yet. 

30. As already discussed, the painting of units from inside and outside but work is not 

completed yet.  

31. Raw sewage is leaking from the retaining wall at the tapping point of MPS, this must be 

rectified. Also, strengthening of the wall must be done so that it does not broke during 

rains and floods. 

32. Since COD is announced on 01.11.2020 for all Package – III facilities hence 

Concessionaire is required to implement following documents as per Clause no. 9 & Part-

G in Schedule – 10 of Concession Agreement at the earliest: 

 

a) Calibration certificates of all the instruments must be submitted as per clause no. 

9.8(a)(viii) of Concession Agreement. 

b) Graphs based on data obtained from online monitoring system in accordance with 

clause no. 3.1 of schedule-6 in Concession Agreement. 

c) Testing of TN, NH4-N, TP for composite samples each day as per Part-G in Schedule-

10 of CA. 

d) Site Diary as per Clause no. 1.7.2 of Part-G in Schedule – 10 of Concession 

Agreement. 

e) Records as per point no. (a)(iii) of Clause no. 9.8 of the Concession Agreement. 

f) Quarterly report as per Part-G in Schedule-10 of CA. 

g) Monthly Environmental Monitoring Report as per Part-G in Schedule-10 of CA. 

h) Procedure for recording & disposal of complaints. 

i) Safety & Health Records. Incident reports must also be submitted along with action 

plan. 

j) Breakdown & failure reports within 12 hours of such breakdown/failure. 

k) Periodic reports from all facilities must be uploaded on Central Pollution Control 

Board’s Website. 

l) Calibration reports for all instruments & meters installed at site. 

m) Scheduled Maintenance Program specifying the impact of Scheduled Maintenance 

Periods on the Availability of each facility. 

 

 

 
 

 

 

 

 

 

 

 

 

 

 

 



 

Page 18 of 23  

3.3 Recommendation’s 

• Concessionaire must ensure satisfactory working of Online monitoring system & transmit 

the data as per requirement. 

• All the maintenance jobs required for the observations made above must be done as soon 

as possible to increase the efficiency of plant. 

• Permits must be used for all kind of maintenance jobs whether it is Preventive or Corrective. 

Concessionaire to please ensure the same. 

• All the records must be provided as per the observations made above. 

• All logbooks must be filled timely and accurately. 

• Testing of samples must be done from outlet of FABs for checking the efficiency of FABs. 

• Concessionaire to please ensure that all the testing must be done as per the clause no. 1.7.9 

of Part-G in Concession Agreement.   

• It is also instructed to fulfill all safety requirements while doing all kinds of work and proper 

PPEs must be used. 

• All the old material removed from the dismantling works in various units must be stacked 

properly at the identified part of the site and proper record must be maintained. 

• It is recommended to follow proper safety measures during O&M, and it must be ensured 

that workers must wear proper PPEs while doing work at Site. 

• More awareness trainings for workers must be given for encouraging them to use PPEs. 



Page 20 of 23 
 

4.2  Inspection Report  

Month of Site Inspection March 2022 

Site Inspectors 1. Mr. Santosh Kumar PM-I, UPJN. 

2. Mr. Tauseef Ahmed, AE UPJN. 

3. Mr. Narendra, JE UPJN. 

4. Mr. Gaurav Gupta, AECOM. 

5. Mr. Sudhir Tomar, AECOM. 

6. Mr. Jagdish, PWPL. 

7. Mr. Anjani, PWPL. 

Place(s) of Inspection • 10 MLD STP at Ponghat, Prayagraj 

• 10 MLD MPS at Ponghat, Prayagraj 

   Visit of Ponghat STP & MPS was done on 4th March, 9th March & 16th March and following  

    observations were made: 
 

• Status of Availability: 

 

S. No. Facility Name Actual Flow Pumped /Received at 

Facility (MLD) 

1 Ponghat STP 11.19 to 13.38 

2 Ponghat MPS 11.19 to 13.38 

Note: 1) Source for above data is Register for flow record of STP & MPS. 

   

• Status of KPIs: 

 

S. No. Parameter Name Design Value Parameter Value 

1 BOD – Effluent < 30 mg/l 13 to 16 

2 TSS – Effluent < 50 mg/l 20 to 28 

3 pH – Effluent 6.5 – 9.0 7.38 to 7.79 

4 Fecal coliform – Effluent <= 1000 MPN/100 ml 400 to 700 

5 Consistency – Sludge > 20 % 21.16 to 23.62 

6 
Fecal Coliform – Sludge 

  
< 20,00,000 MPN/gTS 1200000 to 1700000 

Note: 1) Source for above data is Register for Laboratory of STP. 

   

• Status of Energy Consumption: 

 

S. No. Facility Name Actual Energy Consumption 

(KWH/MLD) 

1 Ponght STP 108.95 to 143.80 

2 Ponght MPS 75.86 to 88.47 

Note: 1) Source for above data is Register for Power Consumption Record of STP. 

   

 

 

 

 

 



 

Page 21 of 23  

 

• Status of various units & records at site: 

 

1. Flowmeter at inlet was working and it was showing flow of 836.11 m3/hr i.e., 20.06 MLD 

at 11.45 AM. 

2. Online Analyzer at Inlet was not working satisfactorily.  

3. Data transmission to servers of SPCB/CPCB is not started till date. Concessionaire to 
please do the needful. 

4. Both Mechanical Coarse screen at MPS are working. 

5. Both Grit Removal Units are working. 

6. Both Mechanical Fine Screens at PTU are working. 

7. Biotower no. 1 is not working satisfactorily as its mechanism is not moving. Small amount 

of plastic waste is reaching the biotowers which must be stopped as it can choke up the 

media. 

8. All Aeration tanks are working.  

9. Both DO Analyzer at aeration are not working. 

10. All Aeration Air Blowers are working.  

11. All Centrifuges are working along with Sludge Feed pumps and Poly dosing pumps. 

Sludge generation is 3 – 4 trolleys per day. 

12. Outlet water quality is good. 

13. MPS pump operation is not according to level of the sump. 

14. Drainage system must be provided near the sludge collection area of dewatering system 

for avoiding sludge accumulation. 

15. All Sludge Recirculation Pumps are working. 

16. Both Secondary Clarifiers are working. Weir notch levelling is not satisfactory.   

17. Both Chlorine Dosing Systems are working. Chlorine dosing was around 3-4 kg/hr and 

residual chlorine in effluent was 0.2 to 0.3 mg/l. 

18. Rehabilitation of Leak absorption system is not completed yet. Testing of system for 

working in auto mode is not done yet. This must be done at the earliest for avoiding any 

kind of mis-happening at the time of chlorine leakage. 

19. Currently, water is filled in caustic tank but as per norms proper caustic solution must be 

present in the tank. This must be done at the earliest for avoiding any kind of mis-

happening at the time of chlorine leakage. 

20. It is continuously observed that dewatered sludge is being dumped inside the plant. 

Concessionaire is required to dump the dewatered sludge in the place given by UPJN. 

21. Online Analyzer at Outlet is not working satisfactorily. 

22. Flowmeter at outlet was working and it was showing flow of 758.52 m3/hr i.e., 18.20 MLD 

at 11.55 AM.  

23. In SCADA, operations of some equipment is not possible in auto mode due to lack of 

provision in old electrical panels. Arrangement for the same must be done. 

24. In SCADA, flow reports do not contain cumulative readings yet. Concessionaire to please 

do the needful. 

25. At Ponghat MPS, all 6 pumps are OK for operation. Presser transmitter is  not installed at 

pump discharge  common header. 

26. As already discussed, printed logbooks must be present at site for daily records. Use 

of printed logbooks is started but it is still not implemented for all records yet. 

Concessionaire to please do the needful at the earliest. 



 

Page 22 of 23  

27. As already discussed, road & drain repairing for STP & Associated Infrastructures is not 

started yet. 

28. Site house Keeping & landscaping are required. Concessionaire is suggested to keep the 

Old material Properly. 

29. Testing of all parameters given in Table – 2 in Clause no. 1.3.1 in Part-G of Concession 

Agreement is to be done on daily basis but it is not done till date. Concessionaire to 

please check & do the needful. 

30. As already discussed, all the waste material obtained during Rehabilitation Works must 

be removed from the site as per point (h) in clause 8.8 of Concession Agreement. 

31. As per Clause no. 1.6 & 1.7.1 of Concession Agreement, Computer Maintenance 

Management System (CMMS) must be implemented at all Sites. This is not started yet, 

Concessionaire to please do the needful. 

32. Installation of Public Address System is done but its commissioning is not completed yet. 

33. As already discussed, Concessionaire must complete the painting of units from inside 

also. 

34. Since COD is announced on 01.11.2020 for all Package – III facilities hence 

Concessionaire is required to implement following documents as per Clause no. 9 & Part-

G in Schedule – 10 of Concession Agreement at the earliest: 

 

a) Calibration certificates of all the instruments must be submitted as per clause no. 

9.8(a)(viii) of Concession Agreement. 

b) Graphs based on data obtained from online monitoring system in accordance with 

clause no. 3.1 of schedule-6 in Concession Agreement. 

c) Testing of TN, NH4-N, TP for composite samples each day as per Part-G in 

Schedule-10 of CA. 

d) Site Diary as per Clause no. 1.7.2 of Part-G in Schedule – 10 of Concession 

Agreement. 

e) Records as per point no. (a)(iii) of Clause no. 9.8 of the Concession Agreement. 

f) Quarterly report as per Part-G in Schedule-10 of CA. 

g) Monthly Environmental Monitoring Report as per Part-G in Schedule-10 of CA. 

h) Procedure for recording & disposal of complaints. 

i) Safety & Health Records. Incident reports must also be submitted along with action 

plan. 

j) Breakdown & failure reports within 12 hours of such breakdown/failure. 

k) Periodic reports from all facilities must be uploaded on Central Pollution Control 

Board’s Website. 

l) Calibration reports for all instruments & meters installed at site. 

m) Scheduled Maintenance Program specifying the impact of Scheduled Maintenance 

Periods on the Availability of each facility. 

 

 

 

 

 



 

Page 23 of 23  

4.3 Recommendation’s 

• Concessionaire must ensure satisfactory working of Online monitoring system & transmit 

the data as per requirement. 